
 

 

 
Constructional Project 

Environmental Impact 

Assessment Report  
(Trial Implementation) 

 

 

 

 

 

Project name: Caofeidian 50,000t/day Seawater Desalination 

Project 

The owner (Seal): Norway Aqualyng AS. 

 

 

 

 

 

Date of Compilation: November 5, 2008  

Compiled by Ministry of Environmental Protection of the 

People’s Republic of China  



 2

 

Instruction for compilation of Constructional Project 

Environmental Impact Report  

 

Constructional Project Environmental Impact Assessment Report shall be 

compiled by the company with the appropriate qualification for 

assessment of environmental impact. 

1. Project Name - the name in the project proposal, 30 words or less (two 

English characters are considered as one Chinese character).  

2. Location - the detail address of project. For highway and railway, the 

start and end location shall be specified.  

3. Category of Industry - Filled based on national standards.  

4. Total Investment - it refers to total investment of the project. 

5. Main Objectives of Environmental Protection - it refers to the 

residential community, schools, hospitals, and famous scenic sites, 

protective zones of cultural relic and historic sites, water sources and 

ecologically sensitive spots in the neighborhood of project site. The 

protective objectives, characteristics, scale and distance to factory 

boundary, etc. shall be specified.  

6. Results and Suggestions— based on analysis, give out the conclusion 

on clean production, up to standard discharge (emission) and total 

discharge (emission) control; validate the effectiveness of pollution 

control measures; illustrate the impact on the environment; put forth the 



 3

conclusion on environmental feasibilities of constructional project and 

advices on lessening environmental impact.  

7.Preliminary examination advices – filled by competent authorities; this 

item can be left blank if not available.  

8. Examination and approval comments –replied by competent 

administrative dept. in charge of environmental protection of the project. 



 4

 
 

Qualified Certificate for Environmental Impact Assessment of Construction Project 

Name of Entity: Hebei Qizheng Environmental Technology Co., Ltd. 

Address: No. 116, Yuhua West Road, Shijiazhuang, Hebei 

Legal Representative: Geng Zaohuo 

Class of Certificate: Class B 

Certificate No.: GHPZ B Z No. 1231 

Expiry Date: May 15, 2010  

Assessment Range: Environmental Impact Report- Class- B:-chemical industry, petrification and 

medicine*** 

 Type of Environmental Impact Report—general project environmental impact report 

This Certificate, only use for Caofeidian 500,000 Tons/Day 
Sea Water Desalination Project of Norway Aqualyng 

Holding Ltd. will be invalidated if reprinted. 

No.: HBOZ2008-094 

State Environmental Protection Administration (Seal) 

October 23, 2007 

 

Assessment Entity: Hebei Qizheng Environmental Technology Co., Ltd. (Common Seal) 

Legal Representative: Geng Zaohuo (Seal) 

Project Manager: Zhou Hongwei 

Name of Project: Caofeidian 500,000 Tons/Day Seawater Desalination Project of Norway Aqualyng AS. 
Type of Document: Environmental impact assessment report 

 

Name Profession  Title Certificate No. Duty 

Zhou 

Hongwei 

Environmental 

protection 

Engineer HPSZZ No B12310090900 Director 

Sun 

Dongya 

Environmental 

protection 

Engineer    HPGZZ No B12310020 Complier 

Pang 

Liangjun 

Environmental 

protection 

Engineer    HPGZZ No B12310017 Reviewer 

     



 5

 
                        Signature of Appraisers 

Name Certificate No. 
Duty 

Signature 

Zhou 

Hongwei 

HPSZZ No B12310090900 Director  Zhou Hongwei 

Sun 

Dongya 

   HPGZZ No B12310020 Complier Sun Dongya 

Pang 

Liangjun 

   HPGZZ No B12310017 Reviewer Pang Liangjun 

    

    

 



 6

Reviewed by the EIA Engineer Professional Qualification Registration Office of State 

Environmental Protection Administration, Zhou Hongwei is capable of being engaged in 

environmental impact assessment and relevant business, and therefore granted to be 

registered. 

Professional Qualification Certificate No.: 0006363 

Registration Certificate No.: 1312310090900 

Validity Period: from November 9, 2007 to November 9, 2010 

Working Company: Hebei Qizheng Environmental Technology Co., Ltd. 

Registration Type: Traffic-based environmental impact assessment 

State Environmental Protection Administration (Seal) 

November 9, 2007 

Reregistered Record Table 

 Date Validity Period Signature 

 Extended to  D   M    Y  

 Extended to  D   M    Y  

 Extended to  D   M    Y  



 7

Brief Introduction to this Project  

Project name Caofeidian 50,000t/day Seawater Desalination Project 

The owner Norway Aqualyng AS. 

Legal 

representative 
Bai Yu 

Contact 

person 
Bai Yu 

Address  Caofeidian Xingang Industrial Zone, Tangshan City, Hebei Province 

Tel.  13801959350 Fax   P.C. 063200 

Project 

Location 

To the north of Huarun Power Plant, Caofeidian Xin-gang Industrial Zone, 

Tangshan. Geographic coordinate of the center of the project is 38º58′43.97′′N and 

118º30′08.51′′E. 

Examination and 

approval authority  
 

Approval 

document  

number 

 

Construction 

category 

Newly-constructed■ Reconstruction 

and expansion□ Technical 

upgrading□ 

Category 

and code of 

industry 

D4690, other water treatment, 

utilization and distribution 

Land use 

(m
2
) 

21417 
Green land 

area (m
2
) 

2000 

Total 

Investment 

(10,000 Yuan) 34911 

Including 

investment on 

environmental 

protection 

(10,000 Yuan) 

35 

Rate of environmental 

protection investment 

in total investment 

0.1% 

Evaluation cost  

(10,000 Yuan) 
 

Predicted date for 

production 
January, 2011  



 8

Project scope and scale : 

In year 2006, the National Development and Reform Commission (NDRC) compiled the 

Beijing-Tianjin-Hebei Regional Planning Report - Planning on Energy Sources. In order to 

accelerate the economic development of cities in Beijing-Tianjin-Hebei region, give full play to the 

support role of energy sources, the NDRC has strategically analyzed the present situation and 

constraint factors of energy sources based on advices on development plan in 11
th

 5-year Plan and 

identified the main factors to constrain the development of cities in Beijing-Tianjin-Hebei region, 

including reserves depletion of local coal resources, lack of water resources, limited environmental 

carrying capacity and scarce land resources. So the Norway Aqualyng AS has decided to invest 

349110000 RMB Yuan to construct a seawater desalination plant to the north of Huarun Power 

Plant. The desalination plant, which uses ultrafiltration and reverse osmosis technology to desalinate 

seawater, is intended to supply fresh water to Huarun Power Plant, other enterprises within the 

development zone and local community. The establishment of 50,000t/day seawater desalination 

project will also provide concentrated brine (produced from seawater desalination process) to 

Nanpu Salt factory for chlorine-alkali industry. This will realize cyclic economy and save the 

increasingly precious surface and underground water resources. According to Overall Planning of 

Caofeidian Xingang Industrial Zone, Tangshan City (2006-2020), the project is located on Category 

II industrial land, and Planning Bureau of Caofeidian Industrial Zone, Tangshan has issued the 

written comments for site pre-selection of the project. 

According to Industrial Restructuring Directory (Rev. 2005), Caofeidian 50,000t/day Seawater 

Desalination Project falls in the category under encouragement, because it belongs to environmental 

protection, energy conservation and comprehensive utilization project, and conforms national 

industrial policies. 

(1) Project name: Caofeidian 50,000t/day Seawater Desalination Project. 

(2) Construction category: newly-constructed. 

(3)The owner: Norway Aqualyng AS. 

(4) Location: the project is located in Caofeidian Industrial Zone, adjacent to the north of Huarun 

Power Plant, 1km away from No. 1 Basin Wharf  in the west and 1.5km from Waste water 

Treatment Plant of south part in the north. Geographic coordinate of the center of the project is 

38º58′43.97′′ N and 118º30′08.51′′ E. See Attached Drawing I for geographic location of the project 

and Attached Drawing II for circumferential relationship. 



 9

(5) Land use: the project covers an area of 21417m
2
, including greening land of 2000m

2
, which 

accounts for 9.3% of total land use. 

(6) Total investment and investment on environmental protection: a total investment of 

349.11 million Yuan, including an investment of 0.35 million Yuan on environmental 

protection, which accounts for 0.1% of the total investment. 

Funding source: 244.38 million Yuan bank loan and 104.74 million Yuan funded by Aqualyng. 

(7) Project scale and product indexes  

The design capacity of the project is 50,000t/day, and product indexes conform to Drinking Water 

Sanitary Standard (GB5749-85). 

(8) Included works  

All the construction work in this project will be newly-built ones, with a total building area of 

5006.5m
2
, including main workshop, office building and auxiliary facilities. 

Table 1  List of included works of this project  

Works  Description  Building area (m
2
) Structural type  

Main works 

Main workshop  1920 Framed  

Clean water basin 1000 RC 

Clarification tank 552.5 RC 

Product water tank  5000m
3
  

Auxiliary works 

Office building 900 Brick and concrete 

Warehouse and auxiliary 

workshop  
400 Brick and concrete 

Auxiliary clarification workshop 234 Brick and concrete 

Environmental 

protection works 

sedimentation tank and 

neutralization tank 
  

(9) consumption of raw materials and auxiliary materials  

Consumption of raw materials and auxiliary materials are listed in Table 2. 

Table 2  Consumption of raw materials and auxiliary materials  

Item Chemicals  
Active 

composition 

Method of package or 

storage  

Concentration 

(%) 

Annual 

consumption (t) 

1 Antiscalant Antiscalant Liquid, in barrel  100 24 

2 Flocculant Ferric chloride Solid, in bag  100 24 

3 Disinfectant NaClO Liquid, in barrel 13 363 

4 Reducing agent 
Sodium 

bisulphate 
Solid, in bag 100 86 

5 
Post treatment 

chemicals  
CaCO3 Solid, in bag 100 190 



 10

6 pH adjustment Sulphuric acid Liquid, in barrel 98 447 

7 
Cleaning 

reagent  
,Muriatic acid Liquid, in barrel 35 34 

8 
Cleaning 

reagent 

Sodium 

hydroxide 
Solid, in bag 50 14 

(10) Main production equipment  

Main production equipment during construction are listed in Table 3. 

Table 3  List of Main production equipment   

Item Equipment name Specification  QuantityUnit Remark 

1 Feed pump  Flow rate: 980t/h, flow rate:10m 6 Nos. 
(5 for use and 

1 for standby) 

2 Clean water pump Flow rate: 950t/h, lift head: 25m 6 Nos. 

(5 in for use 

and 1 for 

standby) 

3 
Sodium hypochlorite 

disinfection system  
 1 Nos.  

4 
Continuous 

ultrafiltration system 

Capacity for single unit: 840m
3
/h, filter precision: 

0.02 µm  
5 Nos.  

5 
Ultrafiltration system 

backwash pump  
Flow rate: 350t/h, lift head: 30m 5 Nos.  

6 
NaHSO3 dosage 

system 
Metering pump: flow rate: 37L/h, lift head: 0.5Mpa 5 Nos.  

7 
Antiscalant dosing 

system  
Metering pump: flow rate: 6L/h, lift head: 0.5MPa 5 Nos.  

8 
Reverse osmosis feed 

water tank 
60m

3
 5 Nos.  

9 RO feed water pump Flow rate: 840t/h, lift head: 30m 5 Nos.  

10 High pressure pump Flow rate: 429t/h, lift head: 630m 5 Nos.  

11 Energy recovery unit Type: pressure exchange type, Model: PX-220 55 Nos.  

12 RO membrane stack 
Capacity: 417m

3
/h, recovery rate: 50%, and design 

water temperature: 18℃ 
5 Nos.  

13 Booster pump Flow rate: 405t/h, lift head: 40m 5 Nos.  

14 RO cleaning system 
RO cleaning pump  

quantity:2, flow rate: 900t/h, lift head: 40m 
1 Nos.  

15 pH adjustment system Metering pump: flow rate: 37L/h, lift head: 0.5MPa 1 Nos.  

16 Product water tank   4 Nos.  

17 Product water pump Flow rate: 420t/h, lift head: 20m 5  Nos.  

(11) inlet and outlet water quality indexes of seawater desalination system  



 11

Table 4     Inlet and outlet water quality indexes of seawater desalination system  

Item Parameter  Unit  Design indexes of inlet water  
Design indexes of product 

water 

1 pH value  7~8.5 6.5~ 8.5 

2 Turbidity  NTU  ≤0.1 

3 Total dissolved solid  mg/L <38000 ≤1000 

4 Fe mg/L <0.35 ≤0.3 

5 Temperature  
o
C 5~32  

6 
Chemical oxygen 

demand (COD) 
mg/L <11  

7 Sulphate (SO4)  mg/L <4512 ≤250 

8 Chloride  mg/L <19400 ≤250 

9 Water flow T/d 117000 50000 

(12) Personnel quota and working system of the project  

There are 20 fixed staff for the project, including 3 managers, 5 in charge of equipment maintenance 

and 12 working at workshop. 

Except during equipment maintenance, 24h continuous four-shift working system is adopted. 

(13) General Plan  

Buildings (structures) in seawater desalination plant include main workshop (consisting of control 

room, chemical dosing room, filtration room, pump room, distribution room, storehouse, etc.), clean 

water tank, clarification tank, and other related facilities. The enclosing wall of the plant shall be 

constructed with brick-concrete masonry for the lower part and cast iron rail for the upper part to 

achieve an aesthetic appearance. Because of few facilities and simple plan layout, based on the 

technological requirements of RO seawater desalination equipment, the plan layout shall be 

designed to be as follows: an 8m wide fire passage is set around main structures or buildings and 

other areas are used as green land. Roads in the plant adopt concrete structure pavement, with a 

width of 8m or 4m. See Attached Drawing III for the plane layout of the plants. 

(14) Heating supply  

Heating of the project in the winter shall be supplied by Caofeidian Industrial Zone Heating Supply 

Company, a subsidiary of Tangshan Heating Power Group. 

(15) Power supply  

Installed power of this project is 8333KW, total power consumption is 10667KW, and power is 

connected from Caofeidian power network. 

(16) Water supply and drainage  



 12

①Water supply: Instead of constructing a new seawater intake, the Project shares the same seawater 

intake located in No. 1 Basin Wharf with Huarun Power Plant. The Project has a design raw water 

flow of 114,000m
3
/d, which is completely used as feed water for seawater desalination system. It 

production capacity is 50000m
3
/d, among which 0.6m

3
/d is used for membrane cleaning, 1.6m

3
/d is 

used for employees’ living water, 3m
3
/d is used for greening in the plant area, and the remaining 

49994.8m
3
/d which temporarily stored in product water tank in the plant is delivered to outside 

points of use. 

②Drainage: wastewater generated by this project includes 3000m
3
/d from pretreatment process, 

which will be returned to pretreatment process after sedimentation,  14000m
3
/d concentrated brine 

from continuous ultrafiltration process and 50000m
3
/d concentrated brine from RO process, which 

are delivered to Nanpu Salft Factory via common concentrate brine pipe with Huaren Power Plant. 

In addition, membrane elements require cleaning after running for a certain period of time 

(generally once every half year to one year). During cleaning process, 100m
3
 cleaning solution will 

be prepared, with chemical concentration of several percentage. The alkaline cleaning waste water 

generated is about 0.6m
3
/d, which after the regulation of PH value in neutralization tank, is 

discharged. 1.3m
3
/d of domestic wastewater will be discharged after treated in septic tank. 

See figure 1 for the water balance of proposed project.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 13

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1 Water Supply and Drainage Balance of Proposed Project (unit: m
[...]
The comprehensive service zone, as the sensitive site nearest to the construction site 

of the project, is 2.5km from the construction site in the north. Therefore construction 

dust will not affect the comprehensive service zone. The following measures will be 

taken during construction period:  

\ Solidify the ground around the access to the construction site and construction 

road; install temporary drain pipes and sedimentation tank; use construction 

wastewater and rainwater after being treated in sedimentation tank for dust control at 

the construction site; clear the sediments away on a timely basis; keep the 

construction site free from drifting dust, accumulated water and sludge.  

\ Transport construction wastes to designated location on a timely basis, random 

dumping of wastes is not allowed. Effective dust control measures must be taken in 

the process of loading/unloading, handling and shipping of raw materials, debris and 

construction wastes. 

\ Earthwork construction is forbidden in the case of wind scale of 4 or above at the 

construction site. Sand and gravel, debris and construction wastes shall be packed and 

covered tightly during transportation to prevent spilling and scattering.  

\ Construction materials, members and tools shall be stored and stacked neatly in the 

area as defined by the general layout plan and tagged with proper plate. Cement and 

powdered lime must be stored in the warehouse or covered tightly, and loose 

construction materials such as sands and stones and earthwork shall be solidified and 

covered at the surface to prevent dust from generating. 

\ Air pollution resulted by decoration-related activities shall be controlled at its 



 40

source by using innoxious or low toxicity environment-friendly products.  

Adoption of the above measures may minimize the impact of air emission on the 

surrounding environment during the construction period. 

(2) Construction noise impact analysis 

During construction, the major noise sources include construction machinery and 

vehicles. The noise is featured by intermittence, mobility, and high-strength (the noise 

value at 5m from the noise source is 80-90dB(A) ). Point source attenuation mode is 

used to predict the geometric divergence attenuation from noise source to noise 

reception point. The calculation will not take into consideration of attenuation resulted 

from sound barrier air absorption, etc. The prediction formula is listed below: 

Lr＝Lro－20lg(r /ro) 

Where, 

Lr－Sound pressure level at distance r from the sound source, dB(A);  

Lro－Sound pressure level at distance ro from the sound source, dB(A);  

r －Distance between the prediction point and the sound source, m;  

ro－Distance between the monitoring point and the sound source, m.  

The predication results of noise at the construction site are shown in Table 9. 

Table 9. Noise value with different distances to the sound source    Unit: dB (A) 

Name of 

equipment 

5m 10m 20m 40m 50m 100m 150m 200m 

Wheel loader 90 80 78 72 70 64 60 58 

Winch 85 79 73 67 65 59 55 53 

Bulldozer 86 80 74 68 66 60 56 54 

Excavator 84 78 72 66 64 58 54 52 

Truck 90 80 78 72 70 64 60 58 

Electric drill 81 75 69 63 61 55 51 49 

Planer 81 75 69 63 61 55 51 49 

As seen from the above table, construction machines tend to generate high noise. In 

the daytime, the noise exceeding the “Limit Value of Construction Noise” 

(GB12523-90) occurs at a distance of 40m from the noise source. The comprehensive 

service zone is 2.5km away from the sound source and will not be affected by 

construction noise, which will disappear along with the process of construction.  



 41

(3) Wastewater impact analysis 

Wastewater generated during construction mainly consists of domestic wastewater 

and construction wastewater. Domestic wastewater mainly comes from washing 

wastewater, with main pollutants of COD and SS (the concentration is approximately 

300mg/L and 150mg/L respectively). It is estimated that up to 60 persons will involve 

in the project. Based on 80L domestic wastewater per day per person, totally 4.8m
3
 

domestic wastewater will be generated, which can be spayed directly to the ground. 

Anti-seepage pit privy is used temporarily, and it shall be disinfected and cleaned 

regularly for fertilizer. Wastewater generated from construction equipment is 

discharged into sedimentation tank via drain pipe, and used for dust control in the 

construction site. Therefore, the generated wastewater will not be discharged, thus not 

posing impact on the Chaohe River.  

(4) Solid wastes 

In the construction period, most of the excavated earthwork will be used to backfill 

the foundation, while the remaining earthwork will be used to elevate the low-lying 

places, so no spoils need to be transported to outside. Solid wastes mainly consist of 

construction waste and domestic wastess generated by construction personnel. All of 

the above are general solid wastes.  

Wastes generated during construction shall be delivered to refuse dump for disposal. 

Domestic wastes shall be transported to garbage transfer station and disposed by 

environmental protection administrations. All solid wastes will be disposed of 

appropriately, and will not pose significant impact on the surrounding environment.  

Environmental impact analysis during operation:  

(1) Atmospheric environmental impact analysis 

Heating of the proposed project is supplied by Heating Power Group - Caofeidian 

Industrial Zone Heat Supply Company in the winter; no boiler will be installed and no 

atmospheric pollutants will be discharged.  

(2) Water environmental impact analysis 

Wastewater generated by the proposed seawater desalination plant mainly includes: 

concentrate brine, sand filter backwash water, sludge wastewater from sedimentation 

tank, etc. In addition, the wastewater also includes cleaning wastewater from UF 



 42

membrane and RO membrane cleaning process as well as domestic wastewater. The 

wastewater generated from pretreatment process is about 3000m
3
/d, including sand 

filter backwash water, wastewater generated from sedimentation sludge dewatering, 

etc., which containing large amounts of suspended solids. Such water is returned to 

the inlet of pretreatment system after sedimentation and filtration. Therefore, no water 

will be discharged.  The plant will generate about 64000m
3
/d concentrate brine, 

which will be delivered to Nanpu Salt Factory for salt production. In addition, it will 

also generate about 0.4m
3
/d UF membrane cleaning wastewater and 0.2m

3
/d RO 

membrane cleaning wastewater (0.6m
3
/d in total). The domestic wastewater generated 

is about 1.3m
3
/d, and will be discharged to wastewater collection network after being 

treated in the septic tank. Major pollution factor in the membrane cleaning wastewater 

is pH. The pH of membrane cleaning wastewater will be adjusted in neutralization 

basin before mixing with domestic wastewater. The mixed wastewater will then be 

discharged into the collection network, via which, it is transported to wastewater 

treatment plant in the southern part of Caofeidian Industrial Zone. The discharged 

wastewater shall meet the Category 3 standard “Integrated Wastewater Discharge 

Standard” (GB8978-1996) in Table 4 and requirements for influent water quality of 

Wastewater Treatment Plant.  

To sum up, wastewater generated from the proposed project is discharged according 

to the standard and will not cause impact on ambient seawater.  

(3) Noise impact analysis 

During project operation, noise sources mainly include various equipments and 

pumps of the RO system and pretreatment system, including RO high-pressure pump, 

energy recovery unit and blower fan. Noise generated by equipment operation varies 

between 65-85db. The following measures have been taken to reduce noises in the 

proposed project: adoption of low-noise equipment and shields, laying of 

sound-insulation materials for adjacent walls; mount of shock absorption base, and 

installation of the equipment within the workshop, etc. The equipment will not impact 

on the sound environment of the plant after distance attenuation. 

(4) Solid wastes impact analysis 

Solid wastes generated from the proposed seawater desalination plant during project 



 43

operation mainly include: sludge generated from all pretreatment sections, waste RO 

membrane elements, used filter element, quartz sand, chemical package and domestic 

wastes, etc. In the proposed project, the above wastes are managed according to their 

chemical properties, i.e., the wastes are stored temporarily by type and area to avoid 

cross contamination, and are disposed of separately by different qualified 

organizations.  

Sludge: during operation, sludge mainly comes from suspended matter, slity sand, 

ferric hydroxide and other impurities presented in the seawater. Generally, the SS 

concentration of seawater in the circulation trench is higher than 100mg/L. The 

seawater desalination process removes about 75-80% of suspended solid, which after 

being pretreated, is transported to the sludge treatment system for dewatering 

treatment. The dewatered sludge will be delivered to the landfill for disposal. 

In the proposed project, 20 fixed staff will be employed, and domestic wastes 

generated by accordingly will be collected and transported away by the environmental 

protection administration on a regular basis.  

The quartz sands used in the filtration basin and the replaced filter cartridge will be 

recycled by corresponding supplier respectively. The waste membrane element, which 

is made of aroma polyamide, will be disposed of by organizations qualified for 

disposal of hazardous wastes. 

Certain amounts of chemical reagents are used in seawater desalination process, 

mainly including ferric chloride, sulfuric acid, sodium hydroxide, sodium sulfite and 

antiscalant, etc. The package of such chemical reagents will be disposed as toxic and 

hazardous wastes by qualified organizations. 

In the proposed project, the above hazardous wastes are stored in a 50m
2 

temporary 

storeroom, where the ground will be treated to prevent seepage. The anti-seepage clay 

layer shall be at least 1m thick, on which 2mm high-density polythene and ceramic 

tiles will be laid. The anti-seepage coefficient shall be less than or equal to 

1.0×10
-10

cm/s. The above anti-seepage and corrosion-resistant measures will not pose 

impact on the underground water. 



 44

Proposed preventive and control measures and expected effects 

Contents 

Type 

Emission 

source 

Name of 

pollutant 

Preventive 

measures 
Expected effects 

Atmospheric 

pollutant 
-- -- -- -- 

Water 

pollutant 

Pretreatment 

process 
SS 

Sedimentation 

tank 
No discharge 

UF and RO 

process 

Total salt 

content 

To be delivered 

to Nanpu Salt 

Factory 

The wastewater will 

not be discharged 

directly into the 

environment. 

Membrane 

cleaning 
PH 

Neutralization 

basin 

Class III discharge 

standard specified 

in Table 4 

“Integrated Waste 

water Discharge 

Standard” 

(GB8978-1996) and 

influent water 

quality requirements 

of wastewater 

treatment plant in 

the southern part of 

Caofeidian  

Domestic 

wastewater 

COD 

Septic tank 

NH3-N 

SS 

Solid 

pollutant 

Pretreatment Sludge 

To be transported 

landfill for 

disposal 

No discharge 

UF and RO 

process 

Quartz 

sand To be recycled 

by suppliers 
Filter 

cartridge 

Waste 

membrane 

element 

To be disposed 

of by appropriate 

organizations 

with 



 45

Dosing 

system 
Package 

qualification to 

treat hazardous 

wastes  

Employees 

living 

Domestic 

wastes 

To be disposed 

of by 

environmental 

protection 

administration 

Noise 

During operation, noises mainly come from various equipments and 

pumps of the RO system and pretreatment system. The following 

measures have been taken to reduce noises in the proposed project: 

adoption of low-noise equipment and shield; laying of 

sound-insulation materials for adjacent walls; mount of shock 

absorption base, and installation of the equipment in the workshop, 

etc. The equipment will not pose significant impact on the sound 

environment of the plant after distance attenuation. 

Others 
 

Ecological protection measures and expected results:  

After completion of the project, the construction company will try to make the plant 

area green by planting trees and grasses, etc. The green area will be 2000m
2
, 

accounting for 9.3% of the total area. 

 



 46

Results and suggestions  

I. Results:  

(1) General  

Caofeidian 50,000t/day Seawater Desalination Project of Norway Aqualyng AS. has a 

total investment of 349.11 million Yuan, including investment on environmental 

protection of 0.35 million Yuan, accounting for 0.1% of total investment. The 

project is located to the north of Huarun Power Plant, Caofeidian Industrial Zone.  

Geographic coordinate of the center of the project is 38º58′43.97′′N and 

118º30′08.51′′E. It has a land use of 21,417m
2
, including a greening area of 

2,000m
2
, accounting for 9.3% of land use. There are 20 fixed members for the 

project, including 3 managers, 5 in charge of equipment maintenance and 12 working 

for workshop. Except during equipment maintenance, 24h continuous four-shift 

working system is adopted.  

(2) Site selection  

The project is located to the north of Huarun Power Plant, Caofeidian Xin-gang 

Industrial Zone, and 2.5km away from the nearest sensitive point, namely the 

planned comprehensive service area. The site belongs to industrial land, and 

Planning Bureau of Caofeidian Industrial Zone, Tangshan has issued the written 

comment for site pre-selection for the project.  

(3) Included works  

Buildings in the proposed seawater desalination plant include main workshop 

(arranged with control room, dosing room, filtration room, pump room, distribution 

room, warehouse, etc.), clean water tank, clarification tank, and other related 

facilities, with a total building area of 5006.5m
2
. 

(4) Industrial policy 

According to Industrial Restructuring Directory (Rev. 2005), the proposed Project 

falls in the category under encouragement, because it belongs to environmental 

protection, energy conservation and comprehensive utilization project, and conforms 

national industrial policies. 

(5) Project coordination  

①  Power supply: Installed power of this project is 8333KW, total power 



 47

consumption is 10667KW, and the power is connected from Caofeidian power 

network. 

② Heating supply: Heating of the proposed project in the winter is supplied by 

Caofeidian Industrial Zone Heating Supply Company, a subsidiary of Tangshan 

Heating Power Group, and there is no newly-installed heating facility.  

③Water supply and drainage: 

Water supply: Instead of constructing a new seawater intake, the Project shares the 

same seawater intake located in No. 1 Basin Wharf with Huarun Power Plant. The 

proposed project uses cooling water from the power plant in winter and raw seawater 

in other seasons as feed water. The Project has a design raw water flow of 

114,000m
3
/d, which is completely used as feed water for seawater desalination 

system. It production capacity is 50000m
3
/d, among which 0.6m

3
/d is used for 

membrane cleaning, 1.6m
3
/d is used for employees’ living water, 3m

3
/d is used for 

greening in the plant area, and the remaining 49994.8m
3
/d is delivered to points of 

use. 

Drainage: wastewater generated by this proposed project includes 3000m
3
/d from 

pretreatment process, which will be returned to pretreatment process after 

sedimentation, 64000m
3
/d concentrated brine from continuous ultrafiltration process 

and RO process, which are delivered to Nanpu Salft Factory for salt production. In 

addition, membrane elements require cleaning after running for a certain period of 